
IVY CREEK INTERCEPTOR
AA DIVISIONS 5 AND 6

BEDFORD REGIONAL WATER AUTHORITY (BRWA)

SUBMITTED BY:

GARNEY COMPANIES, INC.

AA VOLUME 1 
UNSOLICITED PROPOSAL

4515 DALY DRIVE, SUITE K
CHANTILLY, VA 20151

IN PARTNERSHIP WITH



BEDFORD REGIONAL WATER AUTHORITY (BRWA)
IVY CREEK INTERCEPTOR DIVISIONS 5 AND 6 APRIL 6, 2020

Bedford Regional Water Authority 
ATTN: Brian Key 
1723 Falling Creek Road
Bedford, VA 24523

Dear Mr. Key,

This project involves multiple stakeholders and seeks to achieve a variety of outcomes from the perspectives 
of increasing capacity and reliability, regulatory compliance, capital and O&M costs, community engagement,  
quality, and site safety. Garney and Wiley|Wilson have been working together in anticipation of this project 
[...]
crew members, supervising safety operations, and quantifying 
productions. He is also involved in estimating, scheduling, and 
job cost evaluating before and throughout the projects, as well 
as managing subcontractors. Mike brings experience with the 
installation of RCP, DIP, PVC, steel, CCRFMP, PCCP, and HDPE 
pressure and gravity pipelines, precast and cast-in-place concrete 
structures, bypass pumping, drilling and blasting, sheet piling, jet 
grouting, hand mined tunnels, machine tunneling, jack and bore 
installations, river crossings, CIPP and epoxy lining, concrete and 
asphalt paving, and property owner coordination. 

PROJECT EXPERIENCE
VIRGINIA-HIGHLAND WATER MAIN 
City of Atlanta, GA / $23,449,666 
Superintendent. Installation of 112,000 LF of 6”, 8” and 12” DIP 
waterlines installed alongside the old pipes which remained functional 
until the project was complete. This project entailed significant public 
relations and property owner coordination. 

UPHAM BROOK TRUNK SEWER 
County of Henrico, VA / $22,989,251 
Senior Superintendent. Includes the installation of 13,760 LF of 48", 
54", and 66" Hobas CCFRPM gravity sewer, two CIP diversion structures 
installed 53 vertical feet, five 72" micro tunnels including a CSX railroad 
crossing, and a 90" hand tunnel. Also includes rehabilitation of existing 
water and sewer utilities. The job required 70 MGD of bypass pumping, 
clearing, vehicular stream crossings of Upham Brook, wetland impacts, 
stream bank stabilization, dewatering, sheet and H-piling, traffic control, 
and pavement restoration.

48” EFFLUENT PIPELINE 
International Paper Company / $17,048,050 
Superintendent. Installation of 51,000 LF of 48” cement-lined, DIP 
sanitary force main crossing 25 wetlands and private properties. 

LOWER BIG HAYNES 48" GRAVITY SEWER AND 36" FORCE MAIN 
Gwinnett County Department of Water Resources / $9,114,614 
General Superintendent. Installation of 11,000 LF of deep 48" ductile 
iron gravity sewer with a parallel 36" ductile iron force main sewer 
totaling another 11,000 LF, six hard rock bores (60" and 48"), significant 
blasting and rock excavation, dewatering, multiple live connections, and 
bypass pumping.

MIKE HALL
Construction Advisor

Garney Experience: 14 years
Industry Experience: 38 years

Certifications & Training
National Pollutant Discharge 
Elimination System (NPDES) 1A

OSHA 30-Hour

OSHA Competent Person - 
Confined Space Safety; Trenching 
& Excavation Safety



 

          18 

        

SOUTH POTOMAC SUPPLY IMPROVEMENT PROJECT 
Washington Suburban Sanitary Commission / 
$14,912,632 
Superintendent. Installation of 10,800 LF of 42” to 
24” DIP water supply line, replacement of 5,300 LF of 
42” PCCP with DIP, three 60” auger bores totaling 614 
LF, demolition and replacement of existing flow 
control vault, and new SCADA control system.

CLINTON ZONE 30”-42” WATER TRANSMISSION MAIN 
Washington Suburban Sanitary Commission / 
$8,542,224 
Superintendent. Installation of 14,793 LF of 20” to 
42” DIP, three TBM trenchless crossings of 48” and 60” 
totaling 470 LF below existing roadways, blow-off 
assemblies, vaults, gate valves, and entry ports.

BAPTIST VALLEY SEWER EAST, PHASE 1  
Tazewell County Public Service Authority / 
$8,114,960 
Superintendent. Installation of 73,000 LF of 8" and 
10" PVC gravity sewer and DIP force main piping, 
construction of two grinder pump stations and one 
sewage pump station, as well as directional drilling, 
blasting, and restoration activities.

SOUTH FORCED LOWER CAPACITY IMPROVEMENTS 
City of Baton Rouge/Parish of East Baton Rouge / 
$8,102,853 
General Superintendent. Installation of 21,000 LF of 
4" to 24" PVC and DIP sanitary force main via open 
cut, 1,400 LF of 16" to 42" steel casing jack and bores, 
5,000 LF of horizontal directional drilling with 4" to 
30" HDPE, and 2,000 LF of 24" microtunneling. 

RAW WATER PIPELINE PHASE I (CMAR) 
Forsyth County Dept. of Water & Sewer / 
$7,823,793 
Superintendent. Installation of 10,000 LF of 48" 
push-on and restrained joint DIP, including a 440 LF 
hand mine rock tunnel underneath a state highway.

TRAIL CREEK EAST AND WEST INTERCEPTORS, PROJECT 1 
Athens-Clarke County Public Utilities Department 
/ $5,885,773 
Superintendent. Installation of 7,822 LF of 36," 6,120 
LF of 30," and 3,024 LF of 24" ductile iron gravity 

sewer, along with 74 precast concrete manholes. This 
included tunnels ranging from 54" to 48" and several 
jack and bore crossings under both railroads and 
highways. Challenges included extensive blasting, 7.26 
MGD of around-the-clock bypass pumping, cuts at 
depths of 30' or more, and eight creek crossings with 
stream bank restoration.

WATER TRANSMISSION LINE 
City of Dothan, AL / $5,369,402 
Superintendent. Installation of 67,200 LF of 8” to 24” 
DIP transmission main that required installations 
through downtown and rural areas.

STARING LANE EXTENSION PHASE 1 
City of Baton Rouge/Parish of East Baton Rouge / 
$5,267,667 
Superintendent. Installed 3,500 LF of 64" DIP and 
65" HDPE sewer force main, including 900 LF of 
horizontal directional drilling, deep crossings of an 
existing 25' wide bayou and roads.

ROGERS STATION AND JORDAN PINES COLLECTION 
SEWERS 
Bartow County Water System / $2,394,310 
Superintendent. Installation of 2,400 LF of 10" PVC 
gravity sewer, 13,515 LF of 8" PVC gravity sewer, and 
77 manholes in heavy groundwater and solid rock.

MIDDLE SETTINGDOWN CREEK FORCE MAIN 
Forsyth County Dept. of Water & Sewer / 
$1,124,000 
Superintendent. Installation of 13,750 LF of 14" and 
16" DIP, 700 LF of 30" roadway bores, eight air release 
valves, a passive odor control system, and a precast 
concrete valve vault.

RICE CREEK ENHANCEMENT PROJECT - EFFLUENT 
PIPELINE 
Georgia-Pacific LLC / Confidential 
Superintendent. Installation of 19,100 LF of 36” 
ductile iron, 4,900 LF of 28” to 42” HDPE, and 3,500 
LF of 36” spiral welded steel effluent force mains, an 
aerial crossing, a creek crossing, one road bore within 
FDOT, three bores under CSX active railroads, 
subaqueous piping in St. Johns River, microtunneling, 
and sheet piling.

Mike Hall Cont’d



 

          19 

        

Professional Summary
Scott has been involved with the design and construction of 
water and wastewater conveyance and treatment projects since 
1997. He has managed design projects ranging in size up to $50 
million. This experience includes water and wastewater treatment 
plants, biosolids handling, pump stations, pipeline design and 
rehabilitation, and master planning. Scott has also served on the 
preconstruction team for several collaborative design projects, 
including design-build, progressive design-build, and CMAR 
projects.

PROJECT EXPERIENCE
YADKIN REGIONAL WATER SUPPLY PROJECT - RAW WATER INFRASTRUCTURE 
(PROGRESSIVE DESIGN-BUILD) 
Union County, NC / $100,000,000 
Preconstruction Liaison. Construction of a new raw water intake with 
two intake screens, a common wetwell to supply raw water pumps for 
the Town of Norwood and Union County, vertical turbine pumps with an 
initial capacity of 14 MGD scalable to 40 MGD, emergency/standby power 
facilities, demolition of existing structures, the installation of 28 miles of 
36" raw water pipeline from the new intake and pumping station to the 
proposed new WTP, and 11 miles of finished water infrastructure to 
connect to the existing finished water distribution system.

DOBY CREEK AND LITTLE SUGAR CREEK TRIBUTARY TO FAIRVIEW ROAD 
SANITARY SEWER IMPROVEMENTS (CMAR) 
Charlotte Water / $30,068,328 
Design-Build Advisor. CMAR services for the installation of 23,500 LF of 
30” and 36” DIP sanitary gravity pipeline. Construction included a 120 LF 
30” aerial crossing, a 390 LF 54” micro tunnel, and a 72” manhole, and 
required rock excavation, dewatering, paving, and public relations.

DOWNTOWN MIXED USE PROJECT (CMAR) 
City of High Point, NC / $10,530,808 
Design-Build Advisor. Installation of 1,700 LF of 8” PVC sanitary gravity 
line, 1,000 LF of 18” to 42” RCP stormwater lines, 500 LF of 12” DIP 
waterline, twenty 48” manholes, pavement and sidewalk demolition, 
twenty-five 4” sewer service connections, 3/4” water service connections, 
and trench patch paving within the downtown streets of High Point, NC.

SCOTT ABRAMS, PE, 
ASSOC. DBIA
Design-Build Advisor 

Garney Experience: 4 years
Industry Experience: 23 years

Education
Clemson University, B.S. in Civil 
Engineering

University of Minnesota, M.S. in 
Civil Engineering

Certifications & Training
SC Professional Engineer (PE) 
20195

Associate Design-Build 
Professional 



 

          20 

        

IRVINS CREEK TRIBUTARY TRUNK LINE (PROGRESSIVE 
DESIGN-BUILD) 
Charlotte Water / $4,758,673 
Design-Build Advisor. Removal and replacement of 
4,500 LF of 24” DIP gravity sewer pipe that required 
two 48” auger bores for 400 LF, bypass pumping, rock 
trenching, deep excavations, manholes, and sewer 
service connections.

MCALPINE CREEK WASTEWATER MANAGEMENT FACILITY 
RELIABILITY AND PROCESS IMPROVEMENTS 
(PROGRESSIVE DESIGN-BUILD) 
Charlotte Water / $132,147,109 
Preconstruction Liaison. This project will begin with 
a preconstruction phase follow by construction to 
include rehabilitation of 16 secondary clarifiers, 28 
aeration basins, and replacement of the plant’s three 
blower buildings.

RIFLE RANGE ROAD WWTP EXPANSION (CMAR) 
Mount Pleasant Waterworks / $58,949,443 
Preconstruction Liaison. Expanded facilities related 
to the headworks, influent pump station, screening 
and grit removal of raw influent, biological process 
basins (anoxic zones and aeration basins), odor 
control system, flow EQ tank, secondary clarification, 
process blowers and building, chlorine contact basins, 
sludge dewatering upgrades including a belt press, 
major electrical including new central power 
distribution center and generators, and SCADA 
systems.

SUGAR CREEK WWTP RELIABILITY IMPROVEMENTS 
(CMAR) 
Charlotte Water / $23,499,728 
Preconstruction Liaison. CMAR services to provide 
cost estimates, constructability, and value engineering 
during the preconstruction phase. Construction 
components include upgrades to existing blowers with 
high speed turbo blowers, pre-anoxic swing zones, 
redistribute diffusers, implement ammonia based 
aeration control (ABAC) and install a new aeration 
basin influent (ABI) flow distribution structure, add 

chemical phosphorus removal feed system, convert 
main lift pumping station, rehabilitate effluent filters, 
implement final clarifier launder improvements, 
replace the flow control gates, and implement RAS 
pumping improvements.

SOUTHSIDE WWTP UV DISINFECTION PROJECT 
(PROGRESSIVE DESIGN-BUILD) 
Cape Fear Public Utility Authority / $2,667,644 
Preconstruction Engineer. The scope of work 
includes conversion of the existing chlorine contact 
chambers to an in-channel type UV disinfection 
system, minor concrete modifications to the structure, 
electrical, and instrumentation & controls 
modifications.

PREVIOUS EXPERIENCE
INGLESIDE WATER MAIN EXTENSION 
Charleston Water System / $5,000,000 
Construction Administration. This project consisted 
of the a 20,000 LF extension of 24" waterline to serve 
the developing Ingleside Tract in the North Charleston 
section of CWS' service area. Scott provided 
construction administration and inspection services 
for the project. Duties included review shop drawings 
and submittals, answering RFIs, reviewing pay 
applications and conducting progress meetings. Scott 
was also responsible for coordinating testing services 
for road subgrade and trench backfill density tests and 
asphalt testing for pavement resurfacing. Scott also 
observed pressure testing of the completed work.

WASTEWATER PUMP STATION AND FORCE MAIN 
Renewable Water Resources / $3,000,000 
Design Engineer. 3,000 gpm triplex submersible 
pump station and 5,000 LF of 16” force main, including 
a 200-foot river crossing. This project eliminated the 
Saluda WWTP. Flow was diverted to the new Georges 
Creek WWTP.

Scott Abrams Cont’d



 

          21 

        

Professional Summary
Since joining Garney, Craig has worked on water and sewer pipeline 
projects in urban areas throughout the Mid-Atlantic. These projects 
have involved trenchless installations, rock excavation, property 
owner coordination, concrete structures, bypass pumping, and 
restoration. Craig's responsibilities include estimating, issuing 
contracts, coordinating with the Superintendent, managing 
contractors and subcontractors, directing the project’s 
administrative duties, and overseeing the project’s safety and 
quality control plans.

PROJECT EXPERIENCE
SMITH MOUNTAIN LAKE WTP PIPELINES - CONTRACTS A, B, C, D, & E (DESIGN-
BUILD) 
Bedford Regional Water Authority / $14,956,193 
Project Engineer. Installation of 153,120 LF of 16” and 18” PVC and 
ductile iron waterlines, and 46 jack and bores totaling 2,710 LF including 
three creek crossings through rock. This entailed meeting a tight 
schedule, steep terrain, and working within a constrained VDOT right-of-
way. The project also included impact to more than 60 private drives. 
Garney interfaced with every homeowner impacted and planned for 
property restoration, with the goal of exceeding expectations for repair 
and restorations. 

UPHAM BROOK TRUNK SEWER 
County of Henrico, VA / $22,989,251 
Assistant Project Manager. Installation of 13,760 LF of 48", 54", and 
66" Hobas CCFRPM gravity sewer, two CIP diversion structures installed 
53 vertical feet, five 72" micro tunnels including a CSX railroad crossing, 
and a 90" hand tunnel. Also includes rehabilitation of existing water and 
sewer utilities. The job required 70 MGD of bypass pumping, clearing, 
vehicular stream crossings of Upham Brook, wetland impacts, stream 
bank stabilization, dewatering, sheet and H-piling, traffic control, and 
pavement restoration.

CLINTON ZONE 30"-42" WATER TRANSMISSION MAIN ALONG BRANCH AVENUE 
- PHASE III 
Washington Suburban Sanitary Commission / $8,542,224 
Project Engineer. Installation of 14,793 LF of 20" to 42" DIP, three TBM 
trenchless crossings of 48" and 60" totaling 470 LF below existing 
roadways, blow-off assemblies, vaults, gate valves, and entry ports.

CRAIG HARDING
Construction Manager  
(Ivy Creek Interceptor) 

Garney Experience: 4 years
Industry Experience: 4 years

Education
University of Kansas, B.S. in 
Mechanical Engineering

Certifications & Training
First Aid & CPR

OSHA 30-Hour

OSHA Competent Person - 
Confined Space; Trenching & 
Excavation



 

          22 

        

Professional Summary
Matt started in the industry in 2007 as a laborer learning the 
electrical trade. He began with Garney in January 2014 as an intern 
and since has worked as a Project Engineer, Assistant Project 
Manager, and now Project Manager. As Project Manager, Matt's 
responsibilities include daily management of operations in the field, 
client engagement, material procurement and approval, submittal 
development and management, site preparation, subcontractor 
management and documentation, scheduling deliveries, and 
attending progress meetings.

PROJECT EXPERIENCE
GREEN MEADOWS WATER TREATMENT PLANT AND WELLFIELD EXPANSION 
(CMAR) 
Lee County Utilities / $75,890,507 
Assistant Project Manager. CMAR for new 14 MGD reverse osmosis 
(RO) water treatment plant that included a process building, chemical 
systems, ION exchange system, one deep injection well, six production 
wells, modifications to eight existing wells, new electrical buildings, and 
fifteen miles of production well piping.

V.C. SUMMER OWS WATER TREATMENT PLANT SYSTEM (DESIGN-BUILD-
OPERATE) 
South Carolina Electric & Gas / $30,915,779 
Field Engineer. Included ultrafiltration membrane and reverse osmosis, 
laboratory facilities and control room, a land-based raw water intake 
structure, and a distribution pump station.

V.C. SUMMER UNITS 2 & 3 WWS DISCHARGE & RWS INTAKE STRUCTURES 
South Carolina Electric & Gas / Confidential 
Project Engineer. Construction of a 4,000 CY reinforced concrete raw 